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Article No:
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date:

Date of test:

Remarks:
Samipling:

End-Use:
‘Care Label:

Number of pages of the repori:

The date of receipt of test item:
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While protective coverall,

18.11.2020

18.11.2020-25.11.2020
The resulis given in this report belong 1o the received sample by vendor.

Not Specified
8

The Turkish Accreditation Agency (TURKAK) is signatoty to tle multilateral agreements of the European co-operation
JSor the Accreditation (EA) and of the International Laboratory Accreditation (ILAC) for the Mutual recognition of test

reports,
EKOTEKS LABORATUVAR ve GOZETIM HIZMETLERI A.S. accredited by TURKAK under registration mumber
[AB-0583-T] for ISO 17025:2017 as test laboratory.

The test qud asurement results, the wicertainties (If applicable) with confidence probability and test methods are

given pages wihich are part of this report.
Date Head of Testing Laboratory
25.11.2020 Sevim A. K
25.11,2020

' be reproduced other than in full eﬁe}t with the permission of the laboratory,
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REQUIRED TESTS RESULT COMMENTS
PHYSICAL PROPERTIES TESTS
Abrasion . Class6
Water Permenbility : Cluss 6
Tear Strength . Class 2
Tensile Strength ' . Class |
Repellency to Liquids - Class 3
Resistance To Penetration By Liquids - Class 3
Scam Strength - Class 2
Puncture Resistance - Class |
Determination of resistance to damage by flexing . Class 3
Flammability F See lest reults
Surface Resistivity'" F See test reults
P: Pass
F: Fail
R: Refer to retailer technologist
Tests were classified according 1o BS EN 14325:2018
BS EN 14126 :2003 Protective clothing —Performance requirements and tests methods for protective clothing against
infective agents
‘"Requirement was given by the vendor

REMARK: Original samples are kept for 3 months and all technical records are kept for § years unless otherwise
specified.If requested, measurement uncertainty will be reported, But unless otherwise specified, measurement
uncertainty is not considered while stating compliance with specification or limit values The reported uncertainty is
based on a standard uncertainty multiplied by a coverage factor k=2, providing a level of confidence of

« approximately 95 %. The declaration of conformity was given in accordance with the Simple Acceptance Decision
Rule, Tests marked (*) in this report are not included in the accreditation schedule,

lﬁlrm Ne: mnmu
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TEST RESULT
TRAPEZOIDAL TEAR STRENGTH
Clause: 4.7 Trapezoidal Tear Resistance TS EN ISO 9073-4:2002
Instron $969 Speed: 100£10 mnvmin, Gouge length:Sem
The average results are given for width and length direction of five samples.
2 pre-tension applied
Performed in the conditioned room. (20£2°C - 65% +4)
RESULT CLASS
Width . 226N 2
Classified according to
the Table-4
Length 56,1 N
Table-4 Classification of Trapezoidal Tear Resistance
Class Tear Strength
6 >150 N
5 >100 N
4 >60 N
3 >40 N
2 >20N
1 >10 N
TENSILE STRENGTH
Clause 4.9.Tensile Strenght EN 1SO 13834-1:2013
Instron 5969 (Load: 50 kN), Strip Method.
Speed: 100 mm/min=10, Gauge length 200 mm.
Pre-load was not spplied. Without wetting samples.
The average results are given for width and length direction of five samples.
Performed in the conditioned room (20£2°C-65%=4).
RESULT CLASS
Width 412N 2
Classified according 1o
the Table-5
Length 1186N
Table-4 Classification of Tensile Strenght
Class Tensile Strength
6 >1000 N
5 >500 N
4 >250 N
3 >100 N
2 260 N
2 1= >30N
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TEST RESULT
REPELLENCY TO LIQUIDS

Clause 4.12 Repellency to Liquids (EN ISO 6530:2005)

\When tested in accordance with EN 1SO 6530 for repellency to the liquid chemicals given in Table -9, the material shall be classified
According to the levels performance in given Table-10 for esch chemical tested.

Use thase liquids against which protection is required, water is also cenvenient and safe liquid for general sereening purposes.
Performed in the conditioned room (20£2°C-65%544),

For each test liquid .cut six test specimens of (360£2)mm by (235£5)mm from the sample.

Chemicals shall be of analytical purity grade.
Discharged the test liquid (10em 3) within (10£1)s

Table-9 List of reference chemicals for absorption ,penetration and repellency testing

Chemical Concentration weight % ; rmut;cr fél_:hmut £
( =)
Sulfuric Acid (H2504) 30 20 : 3
Sodium Hydroxide (NaOH) 10 20 = s e
o-Xylene Undiluted 20 e gt 2
Table 10- Classification of Repellency to liquids pr=troalin T e TS
Class Repellency Index (i) ' -
3 > 90 %
2 >80 %
1 >70 %

Clause 4.13 Resistance to penetration by liquids (EN ISO 6530)
Table 11- Classification of Resistance to penetration by liquids

ik

&

Mersls Noi 03950883 DSt

Class Penetration Index (Ip)
3 <1%
2 <5%
1 <10 %
RESULT
Chemical ~ Concentration 1 Class 1
- welaht % I3 R Class
Sulfuric Acid 30 0% 3 % 92,58 3
| (H2504)
Sodium 10 & 0% 3 296,38 3
Hydroxide 4
| (NaOH) £
o-Xylene Undiluted 0% 3 9%94.31 3
Ip:index of penetration
Ip £ index of repellency
1 2 index W absorbtion
: g A
Metkez Ratahiy Med
B
%124&2 71
sk
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TEST RESULT
SEAM STRENGTH-GRAB METHOD
Clause 5.5 Seam Strength 1SO 13935-2; 2014
Jaw Speed: 5025 mimv/min, Gauge Length: 100 mms] mm.
Seam Type : 301. 100 % Polyester core-spun sewing-thread was used.
SKN. Load was applied. :
The average results are given for width and length direction of five samples.
Performed in the conditioned room(20£2°C-65%24)
Seam Strength (N) _Eall CLASS
Crotch 76,22 N FTS 5
Inner side 62,26 N _I:T_'S Classified according fo the
Front center seam 62.13N FTS Table-13
Back center seam 6345N FTS
Waist 66 4TN FTS
Sleeve seam 722TN F18
Hat 73,06 N FTS
Glider T3.06 N -
FT) :  Fabric Tear At Jaw '
Table 13- Classification of Seam Strength
CLASS Seam strength

6 >500 N

5 >300 N

4 >125N

3 275 N

2 >50 N

1 >30 N
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TEST RESULT
PUNCTURE RESISTANCE
Clause 4.10.Puncture Resistance EN 883
RESULT CLASS
55N |
Classified according to
the Table-6
Table-4 Classification of Punclure Resistance
(Tablo-6)
Class Puncture Resistance
6 ; >250 N
5 >150 N
4 >100 N
3 >50 N
2 >10N
1 >5N
SURFACE RESISTIVITY; EN 1149-1:2006
Ohm meter (METRISO 3000) was used.
Original sample was tested as the client's tequm
Pre-Treatment
:::?l;o;phm for conditioning and (23£ 1)°C, (25 $)%RH
Conditioning time "2 24 hours
Applied voltage - 100 Volt
Number of samples tested 5
RESULT
1 i 1.88 x 10" Ohms 3.7x 10" Ohms <25x10°'Q
2 Sar i 2,66 x 10" Ohms 5.2x 10" Ohms
3 B 3.89 x 10" Ohms 7.7 x 10" Ohms
4 AN 229 x 10" Ohms 4.5x 10" Ohms
5 - 2.78 x 10" Ohms 5.5% 10" Ohms
: oenmeuiul Mean 262x m“ Ohms 5.1 % 10" Ohms
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TEST SONUCLARI

DETERMINATION OF RESISTANCE TO DAMAGE BY FLEXING METHOD C (CRUMPLE/FLEX) (*)
Test Metot : ISO 7854 11895 Rubber- or plastics-coated fabrics -Determination of resistance to damage by
flexing Method C (Crumple /Flex Test) (*)Clause 4.6

Two test pieces were prepared each 220 mm long x 190 mm widht

After cycle has finished examine the damage of samples and classified

RESULT CLASS r‘
>5 000 cycles Class 3 '
Classified according to
the Table-2
No damage observed
Table 2-Classification of flex cracking resistance
Class Number of cycles
6 > 100 000 ifs
5 >40 000 BT
4 > 15000 ' BLAREL. | <
3 >5000 g G|k b
2 >2500 R et
1 > 1000 .
FLAMMABILITY ;

Clause 4.14. Flammability Resistance EN 13274-4:2001(*)- Method 3

Conditioning 6525 % RH, 20=2°C/24 hours
Test atmosphere 10-30° (=1°C)

Flame height 40z 2 mm

Gas type . _Propnnc

Flame temperature ~ 800=50°C
Sample size tested - 105 x 50mm
Test result FAIL

RESULT  The flame remained on the sample for 7 scconds
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